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� Take out Adjustable Feet 

� Fasten Adjustable Feet to BSP1  and  BSP2 

 Installations for WB-9012G 

BSP1 BSP2 

SP4 SP3 

For BSP1 and Bsp2 
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� Take out Adjustable Feet 

� Fasten Adjustable Feet to SP3  and  SP6 

 

 

 

� 
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SP3 SP5 

SP6 
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� Take out the number: BSP2 . SP4  

� Join  SP4  to  BSP2  with: 

Hardware A 

Part name Description Photos Q’ty 
Grainger 

Model # 

Hex Screw 5/16” x 3” 

 

8 1YU39 

Flat Washer 5/16” x OD23 x 2T 

 

16 *1JY31 

Nylon Hex Nut 5/16” 

 

8 3XTK3 

(*) Hardware item at similar spec available locally. 
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� Take out the number: BSP1  

� Join  BSP1  to  BSP2  with: 

Hardware B 

Part name Description Photos Q’ty 
Grainger 

Model # 

Hex Screw 5/16” x 2-1/2” 

 

8 1YU38 

Flat Washer 5/16” x OD23 x 2T 

 

16 *1JY31 

Nylon Hex Nut 5/16” 

 

8 3XTK3 
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(*) Hardware item at similar spec available locally. 
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� Take out the number: SP3. 

� Fasten SP3 to BSP1 together with: 

Hardware A 

Part name Description Photos Q’ty 
Grainger 

Model # 

Hex Screw 5/16” x 3” 

 

8 1YU39 

Flat Washer 5/16” x OD23 x 2T 

 

16 *1JY31 

Nylon Hex Nut 5/16” 

 

8 3XTK3 
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(*) Hardware item at similar spec available locally. 
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BSP2 
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� Take out the number: THD2 

� Fasten THD2  to  SP3 . SP4 . BSP1 and BSP2  with: 

Hardware E 

Part name Description Photos Q’ty 
Grainger 

Model # 

Hex Screw 5/16 x 3/4” 

 

24 1YU33 

Flat Washer 5/16” x OD16 x 2T 

 

24 *1JY31 
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(*) Hardware item at similar spec available locally. 
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� Take out the number: SP6 

� Fasten  SP6  to SP4  with: 

 

Hardware C 

Part name Description Photos Q’ty 
Grainger 

Model # 

Hex Screw 5/16” x 2-1/2” 

 

8 1YU38 

Flat Washer 5/16” x OD23 x 2T 

 

16 *1JY31 

Nylon Hex Nut 5/16” 

 

8 3XTK3 

(*) Hardware item at similar spec available locally. 
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� Take out the number:  SP5  

� Fasten  SP5  to  SP3  with: 

 

Hardware C 

Part name Description Photos Q’ty 
Grainger 

Model # 

Hex Screw 5/16” x 2-1/2” 

 

8 1YU38 

Flat Washer 5/16” x OD23 x 2T 

 

16 *1JY31 

Nylon Hex Nut 5/16” 

 

8 3XTK3 

(*) Hardware item at similar spec available locally. 
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� Take out the number: THD1 

� Fasten THD1  to  SP5  and  SP6  with: 

Hardware E 

Part name Description Photos Q’ty 
Grainger 

Model # 

Hex Screw 5/16 x 3/4” 

 

14 1YU33 

Flat Washer 5/16” x OD16 x 2T 

 

14 *1JY31 

 Installations for WB-9012G 

(*) Hardware item at similar spec available locally. 
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� Fasten  THD1  to  THD2  with: 

 

Hardware D 

Part name Description Photos Q’ty 
Grainger 

Model # 

Hex Screw 3/8” x 1-1/4” 

 

14 1YU44 

Flat Washer 3/8” x OD23 x 2T 

 

28 *1JY33 

Nylon Hex Nut 3/8” 

 

14 3HDU4 

(*) Hardware item at similar spec available locally. 
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� Take out the number:  Flange 

� Join Flange  to THD1  and  THD2  with: 

Hardware J 

Part name Description Photos Q’ty 
Grainger 

Model # 

Hex Screw 3/8 x 1” 

 

16 1YU43 

Flat Washer 3/8” x OD23 x 2T 

 

16 *1JY33 
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� Take out the number:  Working Light 

� Join Working Light  to SP3 ~ SP6  and   

BSP1~BSP2  with: 

Hardware G 

Part name Description Photos Q’ty 
Grainger 

Model # 

Hex Screw 1/4 x 3/4” 

 

144 1UY24 

Flat Washer 1/4” x OD19 x 2T 

 

144 *1JY29 
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� Take out the number: Fixing Base 

� Fasten Fixing Base to  to SP3 ~ SP6 . BSP1~BSP2  

and  THD1~THD2  with: 

Hardware K 

Part name Description Photos Q’ty 
Grainger 

Model # 

Hex Screw 3/8” x 3/4” 

 

108 1YU42 

Flat Washer 3/8” x OD23 x 2T 

 

108 *1JY33 

(*) Hardware item at similar spec available locally. 
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� Take out the number:  JUNCTION BOX 

� Fasten JUNCTION BOX to  SP4 . SP6  with: 

Hardware J 

Part name Description Photos Q’ty 
Grainger 

Model # 

Phillips Head 

Sheet  

Metal Screw 

3/16” x 1/2” 

 

6  

 Installations for WB-9012G  
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� Take out the number: Curtain Rod 

� Fasten Curtain Rod  to  SP5  and  SP6  with: 

Hardware F 

Part name Description Photos Q’ty 
Grainger 

Model # 

Hex Screw 5/16 x 3/4” 

 

8 1YU33 

Flat Washer 5/16” x OD18 x 2T 

 

8 *1JY31 

(*) Hardware item at similar spec available locally. 
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